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590.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -29.73 d&m -16.73 dé 713.000 MHz 716.000 MHz 100.000 kHz 715.73477 MHz 20.39 dBm -5.61 d&
698,500 MHz 599,000 MHz 30.000 kHz 698.99865 MHz -20.28 dBm -7.28 dB 716.000 MHz 716,100 MHz 30,000 kHz 71600714 MHz -21.05 dBm -8.05 dB
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650.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -29.89 d&m -16.89 dé 713.000 MHz 716.000 MHz 100.000 kHz 714.35614 MHz 9.02 dém -20.98 dB
698.900 MHz 599.000 MHz 30.000 kHz 508.99945 MHz -29.28 dBm -16.28 dB 716,000 MH= 716.100 MHz 30.000 kHz 716.00425 MHz -29.96 dBm 16,96 dB
£99.000 MHz 702,000 MHz 100.000 kHz 700.58282 MHz 8.87 dBm -21.13 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -32.55 dBm -19.55 dB
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£90.000 MHz 598,900 MHz 100.000 kHz 698,85110 MHz -30.14 dBm -17.14 d8 713.000 MHz 716.000 MHz 100.000 kHz 713.73277 MHz 7.75 dbm -22.25 dB
698.500 MHz | 553,000 MHz 30.000 kHz £98,99525 MHz -29.26 dm -16.26 dB 716,000 MHz 716,100 MHz 30,000 kHz 716,00574 MHz -30.06 dBm -17.06 dB
599.000 MHz 702.000 MHz 100.000 kHz 701.28222 MHz 7.92 deém -22.07 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.11334 MHz -33.09 dbm -20.09 dB
T
) i )
Date: 31.MAR 2025 15:33:14 Date: 31 MAR 2025 15-39:35
Sporton International Inc. (Kunshan) Page Number 1 A39 of A100

TEL : +86-512-57900158
FCC ID : B32UX6004GA



SPORTON LAB.

FCC RF Test Report

Report No. : FG522406B

LTE Band 12/ 5MHz / QPSK

Lowest Band Edge / 1RB
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Report No. : FG522406B

LTE Band 12 / 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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LTE Band 12 / 10MHz / QPSK
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£90.000 MHz 698,500 MHz 100.000 kHz 698,88666 MHz -35.14 dém -22.14 d& 706.000 MHz 716.000 MHz 100.000 kHz 709.50150 MHz 2.68 dBm -27.32 dB
598.900 MHz 699,000 MHz 30.000 kHz £98,94950 MHz -37.95 dBm -24.95 dB 716,000 MH= 716,100 Mz 30,000 kHz 715 00664 MHe 3935 dBm ~26.35 db
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Conducted Spurious Emission
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30.000 MHz 690.000 MHz 100.000 kHz 184.51329 MHz -54.27 dBm -41.27 dB 30.000 MHz 690.000 MHz 100.000 kHz 198.86221 MHz -54.22 dBm -41.22 dB
725,000 MHz 1.000 GHz 100.000 kHz 992.97628 MHz -53.80 dBm -40,80 dB 725,000 MHz 1,000 GHz 100.000 kHz 936.93647 MHz -53.71 dBm -40,71 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.80827 GHz -44.23 dBm -31.23 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.96226 GHz -44.38 dBm -31.38 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91476 GHz -39.35 dBm -26.35 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.88176 GHz -39.57 dBm -26.57 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.07723 GHz -42.41 dBm -29.41 dBb 7.000 GHz 9,000 GHz 1.000 MHz 7.06923 GHz -42.42 dBm -20,42 d&
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Limit 1Lm=-k Pabs
ine PURIOUS ) INE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dém
-40 dBm
o P SO
-50 dBm—H—
.
-60 dBém
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz £15.13825 MHz -54.13 dBm -41.13 d8
725.000 MHz 1.000 GHz 100.000 kHz 952,13370 MHz -53.69 dem -40.69 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.99875 GHz -44.28 dBm -31.28 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.99775 GHz -39.65 dBém -26.65 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.07823 GHz -42.40 dBm -29.40 d&
i
JL J
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LTE Band 12 / 3MHz

Spectrum = sp o
Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit
: INE_ABS PABS 10 dpe INE_ABS
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm o~
-50 dBm
ot .
-60 dBr -60 dBm
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 235.00947 MHz -54,31 dBm -41.31 dB 30.000 MHz 690.000 MHz 100.000 kHz 288.15544 MHz -54.25 dBm -41.25 dB
725,000 MHz 1.000 GHz 100.000 kHz 986.22750 MHz -53.56 dBm -40,56 dB 725,000 MHz 1,000 GHz 100.000 kHz 922.28913 MHz -53.59 dBm -40,59 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89725 GHz -44.49 dBm -31.49 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99475 GHz -44.29 dBm -31,29 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98525 GHz -39.78 dBm -26.78 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.88576 GHz -39.61 dBm -26.61 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.028023 GHz -42,32 dBm -29.32 db 7.000 GHz 9,000 GHz 1.000 MHz 7.04174 GHz -42,29 dém -29.29 dB
—_— —_—
\ I ) ] ( Il J w
Date: 31.MAR 2025 19.51.40 Date: 21.MAR 2025 19.52.40
spect 1 n‘?
Ref Level 0.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
o .
-50 dBém
-60 dBém
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 214.81100 MHz -54.34 dBm -41.34 d8
725.000 MHz 1.000 GHz 100.000 kHz 889,99500 MHz -53.25 dem -40.25 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.97576 GHz -44.30 dbm -31.30 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.88176 GHz -39.70 dBm -26.70 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.07423 GHz -42.40 dBm -29.40 d&
¥
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LTE Band 12 / 5SMHz

Spectrum = sp o
Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit
: INE_ABS PABS 10 dpe INE_ABS
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
Wl -40 dBm Y
“Ir' 50 dBm—f—
-60 dBr -60 dBm
70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 203.66184 MHz -54.29 dBm -41.29 dB 30.000 MHz 690.000 MHz 100.000 kHz 617.18052 MHz -54.21 dBm -41.21 dB
725,000 MHz 1.000 GHz 100.000 kHz 930.18769 MHz -53,50 dBm -40,50 dB 725,000 MHz 1,000 GHz 100.000 kHz 943.48528 MHz -53.87 dBm -40,87 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.86826 GHz -44.39 dBm -31.39 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98825 GHz -44.09 dBm -31.09 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93476 GHz -39.62 dBm -26.62 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99525 GHz -39.79 dBm -26.79 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.06423 GHz -42,47 dBm -29.47 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.07873 GHz -42.43 dBm -20,43 d&
—_— —_—
\ I ) ] ( Il J w
Date: 31.MAR 2025 19.55:18 Date: 31.MAR 2025 19.56.12
spect 1 n‘?
Ref Level 0.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm — —
-50 dBém
-60 dBém
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz £92.08242 MHz -54.29 dBm -41.29 dB
725.000 MHz 1.000 GHz 100.000 kHz 874.04790 MHz -53.69 dem -40.69 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.99475 GHz -44.43 dbm -31.43 dB
3,000 GHz 7.000 GHz 1.000 MHz 5.83377 GHz -39,55 dBm -26.55 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.08973 GHz -42.36 dBm -29.36 d&
¥
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LTE Band 12 / 10MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

(=)

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14.00 dB

Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 14,00 dB

Mode Auto Sweep

(@1 Avgrwr
PABS Limit
: INE_ABS PABS 10 dpe INE_ABS
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
L B T P -
-50 dBm
- o
-60 dBr -60 dBm
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 348.25089 MHz -54.34 dBm -41.34 dB 30.000 MHz 690.000 MHz 100.000 kHz 635.12916 MHz -54.25 dBm -41.25 dB
725,000 MHz 1.000 GHz 100.000 kHz 965.53127 MHz -53,58 dBm -40,58 dB 725,000 MHz 1,000 GHz 100.000 kHz 920.13952 MHz -53.65 dBm -40,65 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.897526 GHz -44.34 dBm -31.34 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98975 GHz -44.17 dBm -31,17 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.85777 GHz -39.79 dBm -26.79 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99875 GHz -39.71 dBm -26.71 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.07373 GHz -42.51 dBm -29.51 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.06623 GHz -42.42 dBm -20,42 d&
—_— —_—
\ I ) ] ( Il J w
Date: 31.MAR 2025 16.36.01 Date: 31.MAR 2025 16:36.55
spect 1 n‘?
Ref Level 0.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm L]
2 Lt o
-50 dBém
-60 dBém
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 619.78032 MHz -54.32 dBm -41.32 d8
725.000 MHz 1.000 GHz 100.000 kHz 955,58308 MHz -53.80 dem -40.80 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.85679 GHz -44.19 dBm -31.19 dB
3,000 GHz 7.000 GHz 1.000 MHz 5.88326 GHz -39,38 dBém -26.38 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.06023 GHz -42.44 dBm -29.44 dB
¥
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Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 1.4MHz Note 2.
Temperature (°C) VE)\I/:)&II?)e Frequency Offset (Af) Result
(Hz)
50 Normal Voltage 3.7
40 Normal Voltage 3.1
30 Normal Voltage 1.7
20(Ref.) Normal Voltage 2.1
10 Normal Voltage -2.8
0 Normal Voltage -1.9
-10 Normal Voltage 2.3 PASS
-20 Normal Voltage 1.3
-30 Normal Voltage 25
20 Maximum Voltage 24
20 Normal Voltage 21
20 Minimum Voltage -1.3
Note:
1. Normal Voltage = 12 V.; Minimum Voltage = 9 V.; Maximum Voltage = 43 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
[IMAX(Af)| = 3.7Hz
Frequency Stability Frequency (MHz) Limit Line Result
fu — IMAX(AT)| 699.151746 > 699 MHz
PASS
fu + [IMAX(AT)] 715.853854 < 716 MHz
Sporton International Inc. (Kunshan) Page Number 1 A48 of A100
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LTE Band 13

Peak-to-Average Ratio

Mode
Mod.

QPSK

LTE Band 13/ 10MHz

RB Size

Full RB

16QAM

64QAM

Limit: 13dB

Middle CH

4.99

Full RB

Full RB

Result

6.00

PASS

LTE Band 13/ 10MHz / QPSK LTE Band 13/ 10MHz / 16QAM
Middle Channel / Full RB Middle Channel / Full RB
Ref Level 30.00 cBm  Offset 14,00 b Ref Level 30.00 cBm  Offset 14,00 b
lo_att 0 dB__AQT 2ms @ RBW 10 MHz lo_att 0 dB__AQT 2ms @ RBW 10 MHz
@153 view @153 view
B B e -
o o
5y
00 00
5
N \
X
1E- '\ 1E-
\
4

1 3 1 3

L |

\ |

| :
F 782.0 MHz i Mean Pwr + 20.00 di F 782.0 MHz Mean Pwr + 20.00 db

C y G Distribution Function Samples: 130000 C y C Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2061 cBm 26,50 dbm 5.9 dB 2.46 dB 4.17 dB 4.99 dB 5.42 dB Trace 1 | 19,55 cbm 26,65 dbm 10 dB 3.04 d8 4.96 dB 5.00 dB 5.564 OB
= L — —
[ CECRREE N W e
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26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 490 | 496 | 9.63 | 9.67 - - - -
Sporton International Inc. (Kunshan) Page Number : A50 of A100
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LTE Band 13

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

s pectrum &
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz  Mode auto FFT o Att a0dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.19 dBm) ™M1[1] 12.48 dBm)
780.68100 MHz 783.05900 MHZ]
= o ndB 26.00 dB| @ nHR 26.00 dB|
» P P 4.895000000 MHz . e B e 4.955000000 MHz|
W ! Q factor 159.5] 0 Vak d factor A \l 158.0
d | d /
a 7 o 7
T / \
~1od ," -0 d Iy -
20 d 7 20 di } 1
J
P AL o La
-, T o= T vy -304em: S ey
40 df -40 di
50 df 50 d
60 d -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 780.681 MHz 14.19 dBm nd@ down 4.895 MHz M1 7B3.059 MHz 12.48 dBm nd@ down 4,955 MHZ
T1 1 778.572 MHz -11.39 dam nd8 26.00 dB T1 L 779.522 MHz -13.29 dam nd8 26,00 d8
T2 1 784.468 MHz -11.71 d8m Q factor 159.5 T2 1 7B4.47B MHz -13.72 dém Q factor 158.0
L I 4 - [S JL 4

Date: 31.MAR.2025 16.08:37

DCate: 31 MAR 2025 16.08.18

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ectrum s pectrum &
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 5.82 dbm)| 16.12 dBm
784.6970 MHz 7681.7400 MHz,
20 41 20
ndB y_ 26.00 dB 26.00 dB
04 D s dhabd Dnatinall - iina S Vas 9.630000000 MHZ, 104 b - 9.670000000 MHZ|
Ji Q factor 81.5 7 Q factor 80.8
04 04 /
-10 df } -10 d
204 7 20d
/ S N i e e
a0 = . 30 Sa
7
-40 df - -4
kv g TS PEVAN S
50 df 50 d
60 d -60 di
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 784.597 MHz 15.82 dam nd8 down 9.63 MHz ML FBL 74 MHz 16.12 dam nd8 down 9.67 WHZ
T1 1 777.205 MHz -9.95 dBm nd8 26.00 dB T1 L 777.205 MHz -9.43 dBm nd8 26,00 d8
T2 1 786.835 MHz -10.86 dBm Q factor 81.5 T2 1 7B6.B7S MHz -9.43 dBm Q factor 80.8
- - —
L L J L L J
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Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 450 | 449 | 8,99 | 8.93 - - - -
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LTE Band 13

pectrum s um &
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30dE SWT 378 ps @ VBW 300kHz  Mede Auto FFT o Att a0 dE SWT  37.8ps @ VBW 300kH:  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.61 dBm) ™M1[1] 13.94 dBm)
782.06900 MHZ 782.47000 MHZ]
= Yo Bre 4.495504496 MHz @ 4.485514486 MHZ
11 LY B Mo 1 s A 2
104 7 NN stV VLN WEANYTTe S WY, 104 i \ -
N N / |
-10 df + T 10 d - L\
\ / \
20 df " Y 20 df + Y
i N A A Y
70.58m; T 305 + v
40 df 40 de
50 d S0 d
60 d -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 782,889 MHz 14.51 dam ML 7BZ.47 MHz 13.94 dam
T1 1 779.74225 MHz 8.63 dBm Oce Bw 4,495504496 MHz T1 L 779.76224 MHz 7.62 dom Oce Bw 4,485514486 MHz
T2 1 784.23776 MHz 8.1 dam T2 1 78424775 MHZ 7.36 dam
L I 4 - [S JL 4
Date: 31.MAR 2025 16:08:23 Date: 31 MAR 2025 16.08.05
Spectrum s pectrum &
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  18.8us @ VBW 1MHz Mede Auto FFT o Att a0 dE SWT 185y @ VBW 1 MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 15.47 dBm) ™M1[1] 15.75 dBm)
783.9790 MHz 781.9410 MHz,
= £.991008991 MHz @ £.931068931 MHz
Rt 7 ]
10d - 104 7 Hinea %
/ | \
od | | 0d / \
f \ / \l
| i
-10 df T -10 ] \
20d ht 20d F t
/ R W AP NP / AW S S
a0 30
7
40 dB —
ey Ev—,
50 df
-6 df -60 di
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 783.379 MHz 15.47 dam ML TBL.341 MHz 15.75 dam
T1 1 777.5245 MHz 9.69 dBm Oce Bw £.991008951 MHz T1 L 777.5445 MHz 5.45 dam Oce Bw £.931068931 MHz
T2 1 786.5158 MHz 10.38 dam T2 1 786.4755 MHz 9.62 dam
L ] J V- \ JU J ) v
Date: 31.MAR 2025 16:21:12 Date: 31 MAR 2025 16.21 55
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Conducted Band Edge

LTE Band 13

/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

P m x| Spectrum
Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto FFT Ref Level 30,00 dém  Offset 14.00 dg Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
Limit Fheck PAES Limit ¢heck PAES
20 dbHre—bRURIOUS L INE ABS DAKS 20 dbipre—$RURIOUS | INE ABS DA
10 dBm ﬂ 10 dém Jﬂl
0 de H 0. dem H
-10 dBm =T -10 dem — { l
-20 dBm 1 -20 dem {
e [ e , |
SPURIOUS_LINE_ABS # \\ ﬁ | SPURIOUS_LINE_ABS_ H 7 l\
-40 dBm 1 -40 dBm { /
S ]
1 v L.m:wa = “\-/va‘r\.»J J’“-wx«.m
-50 dBm ] -50 dBm |
E=to 1 5o
Start 763.0 MHz 7007 pts Stop 806.0 MHz | (|['Start 768.0 MHz 7007 pts Stop 806.0 MHz
P Ei Spurious Emissions
__Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit
763.000 Mz 775,000 MHz 6.250 kHz 771,37363 MHz -56.61 dem -21.81 db 762,000 MHz 775.000 MAz 5.250 kHz 763.07792 MHZ -56.51 dbm -21.51 dB
775.000 MHz 775.900 MHz 100,000 kHz 775.28636 MHz -45.25 dBm -32.25 de 775.000 MHz 775.900 MHz 100.000 kHz 775,31873 MHz -45.16 dbm -32.16 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.93222 MHz -50.33 dBm -37.33 d8 775.500 MHz 776.000 MHz 30.000 kHz 775.95995 MHz -50.68 dBm -37.68 dB
776.000 MHz 786,000 MHz 100.000 kHz 77733666 MHz 20.23 dBm -9.77 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.67532 MHz 19.93 dBm -10.07 dB
788.000 MHz 788,100 MHz 30.000 kHz 788,02003 MHz -50.76 dém -37.76 d& 786.000 MHz 788,100 MHz 30.000 kHz 788.09995 MHz ~48.46 dBm -35.46 dB
788.100 MHz 793.000 MHz 100.000 kHz 79096119 MHz -45.02 dBm -32.02 d8 788.100 MHz 793.000 MHz 100.000 kHz 788,29336 MHz -43.77 dBm -30.77 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.37013 MHz -S6.47 dém ~21.47 d8 793.000 MHz 806.000 MHz 6.250 kHz 793.35714 MHz -56.52 dbm -21.52 dBb
\
i i ) e

Date: 31.MAR.2025 16:04.02

Date: 31.MAR.2025 16:10:04

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

P m o) | Sp. um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto FFT Ref Level 30.00 dem  Offset 14.00 de Mode Auto FFT
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 tvgrwr
Limit ¢heck PABS Limit ¢heck
20 dbipe—fPURIOUS | INE ABS DAKS 20 dbifpe—8PURIQUS | INE ABS
10 dem 10dBm
0 ds st 0 dBm J‘Nw
-10 dem — l } -10 dem —] i
-20 dbm Jl ‘\ -20 dem }i‘
SRURIGUS_LINE_ABS )t 1 | SPURIGUS_LINE_aBS_ I
-40 dbm s 40 dBm
r e o~ e
.50 dem ] 50 dem |
3 [zt e
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
P E Spurious Emissions
Rangelow | RangeUp | RBW | Fraquency | __Powerabs | ALimit Range Low Rangeup | RBW | Frequency | __Powerabs |  ALimit
763.000 MHz 775,000 MHz 6.250 kHz 77468232 MHz -56.22 dm -21.22 d& 763.000 MHz 775.000 Mz ©.250 khz 763,00599 MHz ~56.63 dBm 2163 dB
775.000 MHz 775,900 MHz 100,000 kHz 77543921 MHz -43.84 dBm -30.84 d& 775.000 MHz 775,900 MHz 100.000 kHz 77518117 MHz 45.51 dBm 3351 dbB
775,900 MHz 176.000 bz 30.000 kHz 77593531 MHz =45,05 dBm -36.00 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.91284 MHz -50.79 dBm -37.79 db
776.000 MHz 788,000 MHz 100.000 kHz 780,20180 MHz 6.23 dBm -23.77 dB 776.000 MHz 788.000 MHz 100.000 kHz 785.40460 MHz 6.29 dBm -23.71 d8
788,000 MHz 788,100 MHz 30.000 kHz 78803521 MHz -49.38 dém -36.38 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.01803 MHz -41.51 dBm -28.51 dB
788.100 MHz 793.000 MHz 100,000 kHz 788,85529 MHz -43.67 dBm -30.67 dB 788,100 MH= 783.000 MH2 100,000 kHz 788, 10245 MHz 37.01 dBm 2401 dB
793.000 MHz 806,000 MHz 6.250 kHz 79308442 MHz -56.32 dBm -21.32 d8 793.000 MHz 806.000 MH2 6250 kHz 79546104 MHz 54.32 dBm Z16.92 B
Y
I it )

Date: 31. MAR 2025 16:06:22
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SPORTON LAB.

FCC RF Test Report

Report No. : FG522406B

LTE Band 13 /5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

oo
: m Spectrum
Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto FFT Ref Level 30,00 dém  Offset 14.00 dg Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
Limit Fheck PAES Limit ¢heck PAES
20 dbHre—bRURIOUS L INE ABS DAKS 20 dbipre—$RURIOUS | INE ABS DA
10 dem ﬂ 10 dém Jl\
0 de H 0. dem H
10 dam — ‘l -10 dBm — ’ ]
-20 dBm - -20 dem J( i
S [ S ,
SPURIOUS_LINE_ABS J \ | SPURIOUS_LINE_ABS H JI \
-40 dem 4 il 40 dBm 4
Sl I
_ AL T [w a— O P L =g
-50 dBm ‘ t -50 dBm |
i Bl
Start 763.0 MHz 7007 pts Stop 806.0 MHz ||| 'start 763.0 MHz 7007 pts Stop 806.0 MHz
P Ei Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 767.36963 MHz -56.50 dBm -21.50 di 763.000 MHz 775.000 MAz 6.250 kHz 763.00599 MHz ~56.43 dBm —21.43 db
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -45.16 dBm -32.16 dg 775.000 MHz 775.900 MHz 100.000 kHz 775,28906 MHz -45.67 dbm -32.67 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -50.61 dBm -37.61 d8 775.500 MHz 776.000 MHz 30.000 kHz 775.93931 MHz -50.77 dBm -37.77 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.34865 MHz 18.78 dém -11.22 d8 776.000 MHz 788.000 MHz 100.000 kHz 786,65135 MHz 18.66 dBm -11.34 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.00005 MHz -50.61 dém -37.61 d6 788.000 MHz 788.100 MAz 30,000 kHz 788.06480 MHz ~48.49 dBm 35.40 dB
788.100 MHz 793.000 MHz 100.000 kHz 789.03741 MHz -45.15 dBm -32.15 d8 788.100 MHz 793.000 MHz 100.000 kHz 788,36189 MHz -44.31 dBm -31.31 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.09740 MHz -56.65 deém ~21.65 d8 793.000 MHz 806.000 MHz 6.250 kHz 802,05844 MHz -56.69 dbm -21.69 dBb
) J [ i )

Date: 31.MAR.2025 16:04.48

Date: 31.MAR.2025 16:10:50

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 31. MAR 2025 16:07-08

Date: 31 MAR 2025 16:13:07

] o
Spectrum Sp um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto FFT Ref Level 30.00 dem  Offset 14.00 de Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
Limit §heck PAFS Limit Gheck PABS
20 dbipe—teuRIOUS }INE Ans BAKS 20 dbife—$PURIOUS | INE ABS pass
10 dBm: 10 dém
0 ds 0 dBm r "’1{
10 dem — f‘ % -10 dBm - ] |
20 dem J ]! -20 dBm / &
SRURIGUS_LINE_ABS / L» | SPURIGUS_LINE_aBS_ v o
-40 dem W\WT_ -40 dBm ol -
s
-50 dBm ] 50 dem .
. | . A
N
Start 763.0 MHz 7007 pts Stop 806.0 MHz | || Start 763.0 MHz 7007 pts Stop 806.0 MHz
P E Spurious Emissions
Rangelow | RangeUp | RBW | Fraquency | __Powerabs |  ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs |  ALimit
763.000 Mz 775,000 MHz 6.250 kHz 77462238 MHz -56.42 dBm -21.49 db 763.000 Mz 775.000 MAz 6.250 kHz 77124176 MRz ~56.44 dom o144 08
775.000 MHz 775,900 MHz 100,000 kHz 775,76379 MHz -43.65 dém -30.85 d8 775.000 MHz 775,500 MHz 100,000 kHz 77563701 MH= _45.55 dbm 32.55 db
775,900 MHz 176.000 bz 30.000 kHz 775,51154 MHz -49.28 dBm -36.28 d8 775.900 MHz 776,000 MHz 30.000 kHz 775,99416 MHz -50.25 dBm -37.25 dB
776.000 MHz 788,000 MHz 100,000 kHz 781, 16084 MHz 4.93 dBm -25.07 d8 776.000 MHz 788,000 MHz 100,000 kHz 783,36663 MHz 5.01 dBm -24.99 dB
788,000 MHz 788,100 MHz 30.000 kHz 788,00005 MHz -49.02 dém -36.02 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.08207 MHz -41.72 dem -28.72 dB
788,100 MHz 793,000 MHz 100,000 kHz 788,28357 MHz -43,58 dBm -30.58 dB 788 100 MH= 793.000 Mz 100.000 kHz 788 12602 MHe 36 42 dBm 2342 db
793.000 MHz B0C.000 MHz 6.250 kHz 793.04545 MHz -56.51 dém -21.61 d& 793.000 MHz 806.000 MHz £.250 kHz 793.24026 MHz -55.25 dBm -20.25 dB
I ' - it i
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SPORTON LAB.

FCC RF Test Report

Report No. : FG522406B

LTE Band 13/ 10MHz / QPSK

LTE Band 13/ 10MHz / QPSK

Middle Band Edge / 1 RB

Middle Band Edge / 1 RB

Ref Level 30,00 dém Offset 14,00 dB
SGL Count 100/100

Mode Auto FFT

Spe

Ref Level 30.00 dém
SGL Count 100/100

Offset 14.00 dB Mode Auto FFT

Date: 31.MAR 2025 16.14.43

Date: 31.MAR 2025 16:16.58

@1 AugPwr @1 avgPwr
Limit gheck PARS Limit heck PARS
20 dbjfe _SPURIOUS | INE_ABS DARS 20 dblite _BURIOUS | INE_ABS paks -
10 dem ﬂ 10 dém {‘[
0 d&m J l 0dBm ”
-10 dBm I \ -10 dBm [ \
-20 d8 = -20 dBm
| [
r an_ |1 noan_ .
SPURIOUS_LINE_ABS ! \ fl SPURIOUS_LINE_ABS l } [
40 dBm - 1 ‘ 40 dbm - = -
S LA /| Lo’
50 dBm A " 50 dBm e ; 1
(VS DS
50 dBm Fd T i 50 dBm J'N
Start 763.0 MHz 7007 pts Stop 806.0 MHz | ||| start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Range Low | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 764. 15684 MHz -66.62 dBm -31.62 dB 763.000 MHz 775.000 MHz 6.250 kHz 763.04195 MHz -66.54 dBm -31.54 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.86718 MHz -54.,15 dBm -41.15 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.20095 MHz -55.26 dBm -42,26 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.89995 MHz -57.96 dBm -44.96 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -60.25 dBm -47.25 dB
776,000 MHz 788.000 MHz 100.000 kHz 777.50040 MHz 20.00 dBm -0,91 dB 776,000 MHz 788.000 MHz 100.000 kHz 786.41159 MHz 20,48 dém -0,52 d@
788.000 MHz 786.100 MHz 30.000 kHz 766.00914 MHz -60.36 dBm -47.36 dB 768.000 MHz 788.100 MHz 30.000 kHz 786.03402 MHz -52.83 dBm -39.63 dB
788,100 MHz 793.000 MHz 100.000 kHz 790.75559 MHz -54.24 dBm -41.24 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.10245 MHz -48.51 dBm -35.51 dB
793,000 MHz 806.000 MHz 6,250 kHz 705.21429 MHz -58.03 dBm -23.02 dB 793,000 MHz 806.000 MHz 6.250 kHz 705.24026 MHz -65.72 dém -30.72 d&
_— _—
\ ) ) 3 ( n ) w

LTE Band 13/ 10MHz / QPSK

Middle Band Edge / Full RB

Spec

Ref Level 30,00 dém Offset 14,00 dB
SGL Count 100/100

Mode Auto FFT

@1 AugPwr
Limit gheck PARS
20 dbjfe _SPURIOUS | INE_ABS paBS
10 dem
0 dém . AN ey
-10 dem ‘ .
R L J Lt
SPURIOUS_LINE_ABS j’
-40 dBr yi VT“"""M
-50 dBm [“f H
-60 dBm
s R
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.81419 MHz -65.18 dBm -30.18 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -48.62 dBm -35.69 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.57238 MHz -53.54 dBm -40.54 dB
776,000 MHz 788.000 MHz 100.000 kHz 782.71028 MHz 4.02 dBm -25,98 dB
788.000 MHz 786.100 MHz 30.000 kHz 766.02113 MHz -41.56 dBm -28.58 dB
788,100 MHz 793.000 MHz 100.000 kHz 786.32762 MHz -37.15 dBm -24.15 dB
793,000 MHz 806.000 MHz 6,250 kHz 793.14035 MHz -51.75 dBm -16.75 dB
—
L VA J -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG522406B

LTE Band 13/ 10MHz / 16QAM

LTE Band 13/ 10MHz / 16QAM

Middle Band Edge / 1 RB

Middle Band Edge / 1 RB

Date: 31.MAR 2025 161528

Date: 31.MAR 2025 16:17.43

P v P v
Ref Level 30.00 d&m  Offset 14,00 d& Mode Auto FFT Ref Level 30.00 dBm  Offset 14,00 dB Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
@1 AugPwr @1 avgPwr
Limit gheck PARS Limit heck PARS
20 dbjfe _SPURIOUS | INE_ABS paBS 20 dblite _BURIOUS | INE_ABS pABS
1
10 dem lf‘ 10 demr |r
0 d&m Jl 0dBm I
-10 dem ( b -10 dBm ,‘ |
I
-20 d8 ] | -20 dBm "
. | o [
SPURIOUS_LINE_ABS f I 1 SPURIOUS_LINE_ABS l " JJ‘ 1
40 dem ) / ~40 dBm | | !
JI Iﬂ"\.f- W | J\\ Jl‘ M /’d \
50 dBm / } 4 s 50 dBm - AL -
. [ ——— b L
-60 dBm v -60 dBm
| ] | e
Start 763.0 MHz 7007 pts Stop 806.0 MHz | |[| Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Range Low | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 771.25375 MHz -66.54 dBm -31.54 dB 763.000 MHz 775.000 MHz 6.250 kHz 763.10190 MHz -66.60 dBm -31.60 d&
775.000 MKz 775.800 MHz 100.000 kHz 775.89955 MHz -54.10 dBm -41.10 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.23062 MHz -55.46 dBm -42.46 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99456 MHz -58.87 dBm -45.87 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.90025 MHz -60.70 dBm -47.70 dB
776,000 MHz 788.000 MHz 100.000 kHz 777.57642 MHz 18.26 dBm -11.74 dB 776,000 MHz 788.000 MHz 100.000 kHz 786.42358 MHz 18.07 dBm -11.93 dB
788.000 MHz 786.100 MHz 30.000 kHz 766.01434 MHz -61.32 dBm -48.32 dB 768.000 MHz 788.100 MHz 30.000 kHz 786.00744 MHz -53.39 dBm -40.39 dB
788,100 MHz 793.000 MHz 100.000 kHz 790.85839 MHz -54.51 dBm -41.51 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.23951 MHz -49.50 dBm -36.50 dB
793,000 MHz 806.000 MHz 6,250 kHz 705.26623 MHz -60.24 dBm -25.24 dB 793,000 MHz 806.000 MHz 6.250 kHz 705.16234 MHz -65,92 dém -30.92 de&
_— _—
L L J e L L J e

LTE Band 13/ 10MHz / 16QAM

Middle Band Edge / Full RB

Ref Level 30,00 dém Offset 14,00 dB
SGL Count 100/100

Mode Auto FFT

@1 AvgPwr
Limit heck PAES
20 dbifre—$PURLOUS | INE as PABS
10 dem
0 dem s
-10 dBm | !

o | |

SPURIGUS,

LINE_ABS i 1y
/ by
-40 derv r"
-50 dBm F’/
-60 dBm — [P,
- R ——
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.99401 MHz -65.72 dBm -30.72 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -49,53 dBm -36.53 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.57238 MHz -53.91 dBm -40.91 dB
776,000 MHz 788.000 MHz 100.000 kHz 782.30560 MHz 2,60 dBm -27.40 dB
788.000 MHz 786.100 MHz 30.000 kHz 786.04510 MHz -42.51 dBm -29.51 dB
788,100 MHz 793.000 MHz 100.000 kHz 790.93671 MHz -37.43 dBm -24.43 dB
793,000 MHz 806.000 MHz 6,250 kHz 703.08442 MHz -52.92 dBm -17.92 db
L L J v v
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SPORTON LAB.

FCC RF Test Report

Report No. : FG522406B

Conducted Spurious Emission

LTE Band

13 /5MHz

Lowest Channel / QPSK Middle Channel / QPSK
L = |||
Ref Level 0.00 dém  Offset 14.00 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 14,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PAR
10 Ad”‘v sPURIOUS. INE_ABS PABS 10 Aé;\_»- sPURIOUS INE_ABS
S_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
I !
-50 dbm i X -~
— 50 dBm —
o Jo
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 33004 pts Stop 8.0 GHz Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 3E8.33768 MHz ~64.16 dBm ~51.16 dB 30,000 MHz 763.000 MHz 100.000 kHz 103.91231 MHz ~64.21 dBm -51.21d8
806.000 MHz 1.000 GHz 100.000 kHz 960.70057 MHz -63.50 dbm -50.50 dB 806.000 MHz 1,000 GHz 100.000 kHz 867.38650 MHz -63.80 dBm -50.80 db
1.000 GHz 3.000 GHz 1.000 MHz 1.55511 GHz -44.95 dBm -31.95 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.56011 GHz -44,97 dBm -31.97 d&
3.000 GHz 8,000 GHz 1.000 MHz 6.87036 GHz -49.89 dBm -36.80 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.88886 GHz -49.90 dBm -36.90 d&
\ ) J . ( I J o
Date: 31.MAR.2025 163927 Date: 31.MAR.2025 16:40:21
Highest Channel / QPSK
[F-=
v
Ref Level 0.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
i Bs
10 ddne IDUR]OUS LINE_ABS PAE
| SPURIOUS_LINE_ABS_
-20 des
-30 dBém
-40 dBém
-50 dém T
| st
-60 dBém
"
-70 dBm
-80 dBém
-90 dém
Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 763,000 MHz 100.000 kHz 224,10989 MHz -64.21 dBm -51.21 d8
806.000 MHz 1,000 GHz 100.000 kHz 911,00050 MHz -63.59 dém -50.59 dB.
1.000 GHz 3,000 GHz 1.000 MHz 1,86511 GHz -45,70 dBm -32.70 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.88836 GHz -49.78 dBm -36.78 d&
i
JL J
Date: 31 MAR 2025 16.41:16
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LTE Band 13/ 10MHz

Middle Channel / QPSK

Spectrum Ec:.'

Ref Level 0.00 dém Offset 14.00 dg Mode Auto Sweep

SGL Count 100/100
(@1 AvgPwr

Limit 1Lm=1 k Pafs

10 éé”g IDUR]OUS LINE_ABS PABES
| SPURIOUS_LINE_ABS_
-20 dB

-30 de

-40 dBém

-50 dém T

-60 dBm

a

-70 dém

-80 dBém

-90 dém

Start 30.0 MHz 33004 pts
Spurious Emissions
Range Low | Range Up | RBW \ Frequency | Power Abs | ALimit
30.000 MHz 763,000 MHz 100.000 kHz 606.95470 MHz -63.96 dem -50.96 de
£06.000 MHz 1.000 GHz 100.000 kHz 978.83504 MHz -63.52 dBm -50.52 de
1.000 GHz 3.000 GHz 1.000 MHz 1.55561 GHz -44.,35 dém -31.35 d8
3.000 GHz 8,000 GHz 1.000 MHz 6.84237 GHz -49.73 dBém -36.73 dB
T s

)yl ] CITINENTD wa

Date: 31 MAR 2025 16:43:40

Stop 8.0 GHz
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saronas. FCC RF Test Report

Report No. : FG522406B

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 5MHz Note 2.
Temperature (°C) VE)\I/:)&II?)e Frequency Offset (Af) Result
(Hz)
50 Normal Voltage 2.4
40 Normal Voltage 25
30 Normal Voltage -1.7
20(Ref.) Normal Voltage 1.5
10 Normal Voltage 2.6
0 Normal Voltage 1.9
-10 Normal Voltage 14 PASS
-20 Normal Voltage 2
-30 Normal Voltage 1.8
20 Maximum Voltage 1.6
20 Normal Voltage 15
20 Minimum Voltage 23
Note:
1. Normal Voltage =12 V.; Minimum Voltage =9 V.; Maximum Voltage =43 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
[IMAX(Af)| = 2.6Hz
Frequency Stability Frequency (MHz) Limit Line Result
fL — IMAX(AT)| 777.262237 > 777 MHz
PASS
fi + [MAX(AT)| 786.737763 < 787 MHz
Sporton International Inc. (Kunshan) Page Number 1 A60 of A100
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s=aranas. FCC RF Test Report Report No. : FG522406B

LTE Band 41

Peak-to-Average Ratio

Mode

LTE Band 41 / 20MHz
Mod. QPSK 16QAM
RB Size Full RB

Middle CH 4.58

64QAM Limit: 13dB
Full RB Result

- PASS

Full RB
5.54

LTE Band 41/ 20MHz / QPSK LTE Band 41/ 20MHz / 16QAM
Middle Channel / Full RB Middle Channel / Full RB
Spectrum = Spectrum =
Ref Level 30.00 cbm  Offset 15,00 db Ref Level 30.00 cbm  Offset 15,00 db
o At 0B AQT 2ms ® RBW 20 MHz o At 0B AQT 2ms ® RBW 20 MHz
TRG:IFP TRG:IFP
(@153 view (@153 view
N N o — s
™ I at
N =G
0.0 0.0
\ \
164 | 164 LY
\.‘ b
!
1E- E
|
OF 2.593 GHz. Mean Pwr + 20.00 dB OF 2.593 GHz. Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000 Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak |  Crest | 0% | 199 | 0a% | o.01% | Mean | Peak |  crest | 10% | 1% | 010 | oot |
Trace 1 [ 19.46 dbm 24,56 dBm 5.10 d8 2.55 0B 3.97 4B +.58 0B .87 0B Trace 1 | 18,45 dbm 24,56 dBm 6.11 d8 3.22 d8 4.84 da 5.54 d8 5.88 08
—— —— — —
[ ] [TIEREE]

Sporton International Inc. (Kunshan) Page Number : A6l of A100
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26dB Bandwidth

Mode LTE Band 41 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 485 | 5.00 | 9.73 | 9.87 | 14.09 | 14.30 | 19.02 | 18.98
Sporton International Inc. (Kunshan) Page Number : A62 of A100
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SPORTON LAB.

FCC RF Test Report

Report No. : FG522406B

LTE Band 41

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

L I

Date: 27 MAR.2025 17:20:33

J

Date: 27 MAR.2025 17:21.15

&3 pectrum &3
Ref Level 30.00 cbm  Offset 15,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz  Mode auto FFT o Att a0dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
14.50 dBm) ™M1[1 13.41 dBm)
2.59966900 GHz 2.59365900 GHz
= 26.00 dB @ 26.00 dB
w0 fan Nefrpn] o 4.845000000 MH2z 0d e 4.995000000 MHz
T 535.3) A v [y 519.3
d / | a / \
a \ o 7
> /
10 L 10 di
o 204 ~
204 . - 20 sk
o Sy " e v .
<3l ey R 7 I
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,593669 GHz 14.50 dBm nd@ down 4.B45 MHz M1 2.593659 GHz 13.41 dBm nd@ down 4,995 MHZ
T 1 2,590512 GHz -11.50 dBm nd8 26.00 dB TL L 2500463 GHz -12.48 dBm n 26,00 d8
T2 1 2,595358 GHz -12.05 dém Q factor 535.3 T2 1 2.595478 GHz -12.23 dém Q factor 519.3
o [ )il (]

J

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

L I

Date: 31.MAR.2025 14:24:45

J

DCate: 31 MAR 2025 14:25.28

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  18.8us @ VBW 1MHz Mede Auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 3.14 dBm)| ™M1[1] 13.26 dBm)
2.5947380 GHz 2.5920610 GHZ]
= TR 26.00 dB @ ™ nd 26.00 dB
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T 1 2588165 GHz -12.46 dbm nd8 26.00 dB TL L 2,588045 GHz -13.06 dBm nd8 26,00 d8
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Occupied Bandwidth

Mode LTE Band 41 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 446 | 4.47 | 9.05 | 9.03 | 13.34 | 13.46 |17.82 | 17.78
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LTE Band 41
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TL 1 2.5B884845 GHz 7.08 dBm Occ Bw 0.050948051 MHz T1 1 2.5835045 GHz 8.10 dBm oce Bw 0.030969031 MHz
T2 1 2,5975355 GHz 7.57 dam T2 1 2.5975355 GHz 8.20 dém
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Spectrum Spectrum
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M1 1 2. 595667 GHz 12.10 dBm M1 2.595817 GHz 11.69 dBm
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i trum -
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz Ref Level 30.00 dom  OFset 16.00 db e RBW 30D bz
o Att 30dB SWT 378y @ VBW  1MHz  Mode Auto FFT o Att 300E SWT  37.0us @ VBW 1MHz  Mode Auto FFT
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Marker Marker
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ML f 2.585488 GHz 12.18 dam [ 1 2.594916 GHz 11.76 dBm
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Conducted Band Edge

LTE Band 41/ 5MHz / QPSK

Lowest Band Edge /1 RB
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LTE Band 41 / 5MHz / 16QAM
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LTE Band 41/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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